
www.tractel.com

 TM

SPARE PARTS
Valid from June 1st, 2018

IRELANDUK



www.tractel.com

Li
ft

in
g 

&
 H

an
dl

in
g

M
es

ur
e 

&
 c

on
tr

ol

REF 06/18



REF 14/11 - 11/18
3

Manual Lifting	 Tirfor®	 T508D 4
T516D 6
T532D 8
TU8 10
TU16 12
TU32 14

Tralift™	 Hand chain block	 17
Bravo™	 Ratchet lever hoist	 23

	 Minifor™	 TR10 29
TR30	 32
TR30S-TR50	 35

Contents - Spare Parts



www.tractel.com REF 14/11 - 11/18
4

Tirfor® T508D
Manual Lifting / Tirfor® / T508D

M
an

ua
l L

ift
in

g
T5

08
D



www.tractel.comREF 14/11 - 11/18
5

Tirfor® T508D
Manual Lifting / Tirfor® / T508D

Part Number Description Code

1 Instruction plate 113015

2 Right casing 023617
3 Clutch actuating lever 042695
4 Short casing spacer 041075
5 Clutch release axle 101895
6 Safety catch spring 103885
7 Casing strengthener 041175
8 Rope guide 041055
10 Tirfor large size plate 113475
12 Grooved pin 007016
13 Safety casing nut HM6 040216
14 Name plate 113015
15 Anchor pin 119935
16 Retaining plate with rivets 023817
17 Left casing 023607
18 Long casing spacer 041085
19 Locking pin with chain and clip 024667
21 Plug for telescopic handle 040206
22 Crankshaft pin 041065
23 Pin for jaw actuating cam 041025
24 Washer Z10U 003846
25 Central pin power stroke lever 041015
26 Rubber shield 041165
27 Snap ring Ext. Ø 8 mm 087976
28 Washer M8N 015516
29 Clutch pin 041185
30 Safety shear pin Ø 5 x 30 mm 029506
31 Cap for clutch actuating lever 001166
32 Clutch actuating link spring 041155
33 Clutch pin 041195
34 Reversing lever drive pin 041205

Sub assembly casing complete contains:
1 right casing (N° 2), 1 left casing (N° 17),
1 sub assembly set of screws (code 024447),
1 anchor pin (N° 15)
1 retaining plate (N° 16), 1 locking pin (N° 19),
1 instruction plate (N° 1), 1 name plate (N° 14) and
1 Tirfor large size plate (N° 10)

021587

Set of screws for casing contains :
1 long spacer (N° 18), 6 short spacers (N° 4)
and 14 nuts (N° 13)

024447

110 Telescopic operating handle 011338
111 Sub assembly front jaw connecting plate 023637
112 Sub assembly front jaw 023667

113

Sub assembly front jaw block contains
1 sub assembly front jaw connecting plate (N° 111),
1 sub assembly  front jaw (N° 112),
2 pins (N° 23) and 4 washers (N° 24)

024437

114 Sub assembly rear jaw connecting plate 023627
115 Sub assembly rear jaw 023657

116

Sub assembly rear jaw block contains:
1 sub assembly rear jaw connecting plate (N° 114),
1 sub assembly rear jaw (N° 115),
2 pins (N° 23) and 4 washers (N° 24)

024427

117 Sub assembly forward operating lever 023647
118 Clutch actuating lever 021597

M
an

ua
l L

ift
in

g
T5

08
D



www.tractel.com REF 14/11 - 11/18
6

Tirfor® T516D
Manual Lifting / Tirfor® / T516D

M
an

ua
l L

ift
in

g
T5

16
D



www.tractel.comREF 14/11 - 11/18
7

Tirfor® T516D
Part Number Description Code

1 Instruction plate 113025
2 Right casing 021547
3 Pin 3 x 14 007016
4 Long casing spacer 039455
5 Short casing spacer 039445
6 Clutch actuating lever 042695
8 Clutch release axle 103875
9 Casing strengthener 041235
10 Rope guide 039465
11 Safety catch spring 103885
12 Safety casing nu M8 040226
13 Tirfor large size plate 113475
14 Name plate 113025
15 Anchor pin 041255
16 Retaining plate with rivets 023847
17 Left casing 021557
18 Locking pin with chain and pin 024667
19 Plug for telescopic handle 015966
20 Snap ring Ext. Ø 8 mm 000576
21 Reversing lever drive pin 039495
22 Pin for jaw actuating cam 039505
23 Washer Z12U 00494601
24 Crankshaft pin 039435
25 Rubber shield 039535
26 Snap ring Ext. 8 mm 087976
27 Clutch pin 039475
28 Washer LL8N 028706
29 Clutch pin spacer D15 041245
30 Clutch pin spacer D28 041225
31 Safety shear pin Ø 6 x 34 mm 029516
32 Cap for clutch actuating lever 038056
33 Clutch actuating lever spring 039515

Sub assembly casing complete contains :
1 right casing (N° 2), left casing (N° 17),
1 sub assembly set of screws (code 024487),
1 anchor pin (N° 15),
1 retaining plate (N° 16), 1 locking pin (N° 18),
1 instruction plate (N° 1), 1 name plate (N° 14) 
and 1 Tirfor large size plate (N° 13)

021577

Set of screws for casing, contains:
1 long spacer (N° 4), 7 short spacers (N° 5) 
and 16 nuts (N° 12)

024487

110 Telescopic operating handle 011348
111 Sub assembly front jaw connecting plate 021487
112 Sub assembly front jaw 021477

113

Sub assembly front jack block, contains:
1 sub assembly front jaw connecting plate (N° 111),
1 sub assembly front jaw (N° 112),
2 pins (N° 22) and 4 washers (N° 23)

024477

114 Sub assembly rear jaw connecting plate 023687
115 Sub assembly rear jaw 021507

116

Sub assembly rear jaw block, contains:
1 sub assembly rear jaw connecting plate (N° 114),
1 sub assembly rear jaw (N° 115),
2 pins (N° 22) and 4 washers (N° 23)

024467

117 Sub assembly forward operating lever 021517
118 Clutch actuating lever 021527

Manual Lifting / Tirfor® / T516D

M
an

ua
l L

ift
in

g
T5

16
D



www.tractel.com REF 14/11 - 11/18
8

Tirfor® T532D
Manual Lifting / Tirfor® / T532D

M
an

ua
l L

ift
in

g
T5

32
D



www.tractel.comREF 14/11 - 11/18
9

Tirfor® T532D
Part Number Description Code

1 Locking pin with chain and pin 024667
2 Instruction plate 114875
3 Right casing 024527
4 Clutch actuating lever 042695
5 Short screw M 8 x 16 088876
6 Long screw M 8 x 80 036636
7 Washer 28 x 17 x 4 042455
8 Clutch release axle 104915
10 Clutch spring 104925
11 Guide plate for rear jaw block 042535
12 Casing strengthener 042385
13 Rope guide 042475
14 Tirfor large size plate 113475
17 Grooved pin 3 x 14 007016
18 Left casing 024517
19 Safety casing nut M8 040226
20 Equipped spacer 024567
21 Name plate 114875
22 Anchor plate 042465
23 Retaining plate with rivets 024677
24 Reinforcing spacer 042525
25 Spacer 042395
26 Plug for telescopic handle 015966
27 Washer 28 x 17 x 4 042455
28 Pin for jaw actuating cam and crank 042325
29 Pin forward operating lever 042635
30 Snap ring Ext. Ø 12 mm 000576
31 Upper pin for stroke lever 042335
32 Pin for connecting link 042625
33 Long pin for crank 042315
34 Cap for clutch actuating lever 038056
35 Bronze safety shear pin Ø 6 x 39 041206
36 Clutch actuating lever spring 039515
37 Reversing lever drive pin 042645
38 Clutch pin 042615
39 Clutch pin spacer 042605
40 Snap ring Ext. Ø 8 mm 087976
41 Washer 8,4 015516

Sub assembly casing complete, contains:
1 right casing (N° 3), 1 left casing (N° 18),
1 sub assembly set of screws (code 024707), 
1 locking pin (N° 1), 1 anchor pin (N° 22), 1 retaining 
plate (N° 23), 1 instruction plate (N° 2), 1 Tirfor large 
size plate (N° 14) and 1 name plate (N° 21)

024717

Set of screws for casing, contains:
3 spacers (N° 25), 1 equipped spacer (N° 20), 
2 long screws (N° 6), 1 short screw (N° 5),  
11 nuts (N° 19) and 1 reinforcing spacer (N° 24)

024707

111 Sub assembly front jaw connecting plate 024557
112 Sub assembly rear jaw connecting plate 024547
113 Sub assembly front jaw 024587
114 Sub assembly rear jaw 024577
115 Power stroke lever 024537
116 Sub assembly connecting link 024697
117 Sub assembly crank 024627

118

Sub assembly front jaw block, contains:
1 sub assembly front jaw connecting plate (N° 111),
1 sub assembly front jaw (N° 113),
2 pins (N° 28) and 4 washers (N° 27)

024617

119

Sub assembly rear jaw block, contains:
1 sub assembly rear jaw connecting plate (N° 112),
1 sub assembly rear jaw (N° 114),
2 pins (N° 28) and 4 washers (N° 27)

021607

120 Sub assembly rubber shield 024637
122 Telescopic operating handle 011348
123 Clutch actuating lever 024597

Manual Lifting / Tirfor® / T532D

M
an

ua
l L

ift
in

g
T5

32
D



www.tractel.com REF 14/11 - 11/18
10

Tirfor® TU8
Manual Lifting / Tirfor® / TU8

M
an

ua
l L

ift
in

g
TU

8



www.tractel.comREF 14/11 - 11/18
11

Tirfor® TU8
Part Number Description Code

1 Casing flange 020025
2 Right casing with bushing 004247
3 Nylon casing bushing 010785
4 Instruction plate 114885
5 Casing nut HM6 000266
6 Rear jaw connecting plate 005327
7 Reversing lever 004197
8 Rope guide 000585
9 NYLOC nut HM6 007996
10 Name plate 114885
12 Tirfor large size plate 113475
13 Screw TH M 6 x 10 087356
14 Screw TH M 6 x 20 000036
15 Screw TH M 6 x 70/18 029306
16 Plastic cap for power stroke lever 018406
17 Crankshaft with power stroke lever 006347
18 Safety shear pin 6 x 14,5 008836
20 Screw TH M6 x 25/21 000046
21 Left casing with bushing 004257
22 Long casing spacer, threaded 010755
23 Front jaw connecting plate 005337
24 Hook latch assembly 112547
25 Anchoring hook with latch 004237
26 Clutch actuating lever 010445
27 Pin snap ring 9 002946
28 Clutch actuating cam 010585
29 Washer A 8,4 015516
30 Short spacer 010745
31 Pin snap ring 5 006036
32 Long spacer 010735
33 Reversing lever pin 020045
34 Reversing lever connecting link 010575
35 Upper pin of reversing lever 010705
36 Clutch pin 010715
38 Clutch spring 010835
39 Clutch lock pusher spring 010825
40 Clutch lock pusher 010625
41 Clutch actuating lever pin 010725
42 Telescopic operating handle 000508
43 Cam pin for guide roller 010645
44 Guide roller 010795
45 Rear cam pin 010655
46 Jaw actuating pin 010505
47 Free cam 010515
48 Upper jaw 004267

49 Lower jaw 130305
   010475 *

50 Cam spacer 010675
51 Jaw actuating key 010455
52 Washer D 13 x 19 x 1 009816
53 Jaw pin distance cam 010525
54 Jaw spring 005347
55 Crankshaft pin 005367
56 Front cam pin 022715
57 Washer D 13 x 25 EP3 018436

Set of screws for casing contains:
1 spacer (N° 22), 2 screws (N° 13), 2 screws (N° 14),
2 screws (N° 20), 1 screw (N° 15), 1 nut (N° 9)
and 8 nuts (N° 5)

005307

Sub assembly casing complete contains:
1 right casing (N° 2), 1 left casing (N° 21),
1 set of screws (code 005307), 
4 casing flanges (N° 1), 1 instruction plate (N° 4), 
1 name plate (N° 10) and 1 Tirfor large size plate 
(N° 12)

005377

Sub assembly crankshaft / power stroke lever con-
tains:
1 crankshaft with power stroke lever (N° 17)
6 safety shear pins (N° 18) and 1 cap (N° 16)

006347

Sub assembly jaw contains:
2 upper jaws (N° 48)
and 2 lower jaws (N° 49)

005317

Set of 30 safety shear pins (N° 18) 004577
Set of 10 caps (N° 16) 009807

* alternative

Manual Lifting / Tirfor® / TU8

M
an

ua
l L

ift
in

g
TU

8



www.tractel.com REF 14/11 - 11/18
12

Tirfor® TU16
Manual Lifting / Tirfor® / TU16

M
an

ua
l L

ift
in

g
TU

16



www.tractel.comREF 14/11 - 11/18
13

Part Number Description Code

1 Casing nut HM 8 000276
2 Right casing with bushing 003727
3 Casing bushing 001826
4 NYLOC nut HM 8 002996
5 Instruction plate 114895
6 Rear jaw connecting plate 015577
7 Reversing lever 004187
8 Carrying handle 005036
9 Tirfor large size plate 113475
11 Rope guide 001155
12 Name plate 114895
13 Screw TH M 8 x 25 004566
14 Casing flange 022595
15 Screw TH M 8 x 20 004936
16 Screw TH M 8 x 90/22 005026
17 Plastic cap for power stroke lever 018406
18 Power stroke lever 007977
19 Safety shear pin 6 x 14,5 008836
21 Screw TH M 8 x 16 000176
22 Left casing with bushing 003737
23 Casing spacer threaded 008715
24 Front jaw connecting plate 003657
25 Crankshaft 003417
26 Casing strengthener 008725
27 Hook latch assembly 011437
28 Anchoring hook with latch 003777
29 Clutch actuating lever 008645
30 Pin snap ring 12 004746
31 Clutch actuating washer 004946
32 Clutch actuating cam 008565
33 Reversing lever pin spacer 008595
34 Reversing lever pin - rear block 008585
35 Reversing lever connecting link 008495
36 Reversing lever drive pin 008555
37 Pin snap ring 9 002946
38 Clutch pin 008545
39 Reversing lever pin  - rear block 008575
40 Clutch spacer 008655
41 Clutch spring 005056
42 Clutch lock pusher spring 005046
43 Clutch lock pusher 003687
44 Clutch actuating lever pin 008635
45 Telescopic operating handle 000018
46 Cam pin for guide roller 022045
47 Guide roller 022725
48 Pin snap ring A16 019066
49 Cam pin for rear / front block 022055
50 Jaw actuating cam 008345
51 Free cam 008365
52 Upper jaw 003637

53 Lower jaw 128335
  008335 *

54 Jaw actuating key 008355
55 Washer 17 x 24 x 1,5 009826
56 Jaw spring 003667
57 Crankshaft pin 003697
58 Cam spacer 008515

Set of 30 safety shear pins (N° 19) 004577
Set of 10 caps (N° 17) 009807
Sub assembly jaw assembly contains:
2 upper jaws (N° 52) and 2 lower jaws (N° 53) 003387
Sub assembly casing complete contains:
1 right casing (N° 2), 1 left casing (N° 22),
2 casing flanges (N° 14), 1 set of screws (code 
003407), 1 instruction plate (N° 5), 1 Tirfor large size 
plate (N° 9) and 1 name plate (N° 12)

003397

Sub assembly crankshaft / power stroke lever  
complete contains:  
1 crankshaft (N° 25), 1 power stroke lever (N° 18), 9 
safety shear pins (N° 19), and 1 cap (N° 17)

003417

Set of screws for casing contains:
3 screws (N° 21), 2 screws (N° 15), 1 screw (N° 16),
2 screws (N° 13), 1 spacer (N° 23), 9 nuts (N° 1) and 
1 nut (N° 4)

003407

* alternative 

Tirfor® TU16
Manual Lifting / Tirfor® / TU16

M
an

ua
l L

ift
in

g
TU

16



www.tractel.com REF 14/11 - 11/18
14

Tirfor® TU32
Manual Lifting / Tirfor® / TU32

M
an

ua
l L

ift
in

g
TU

32



www.tractel.comREF 14/11 - 11/18
15

Tirfor® TU32 TABLE 1

Part Number Description Code

1 Right casing 022435
2 Nut HM8 000276
3 Star washer 8.4 006946
4 Instruction plate 114905
5 Casing spacer 015835
6 Power stroke lever 004297
7 Safety shear pin 8 x 50 006866
8 Reversing lever 004307
9 Clutch actuating lever 010657
10 Rope  guide 022585
11 Tirfor large size plate 113475
13 Screw  TC M8 x 80 002356
14 Screw  CHC M8 x 110 002366
15 Name  plate 114905
16 Screw CHC M8 x 20 004206
17 Left casing 022425
18 Cover pin 4 x 40 006876
19 Casing cover 012225
20 Anchoring clamp 211217
21 Anchoring pin locking 000597
22 Equipped anchoring pin 010317
23 Pin snap ring Ø 9 002946
24 Power  stroke lever pin 012445
25 Telescopic operating handle 000018
26 Pin snap ring Ø 8 000616
27 Washer 10 003846
28 Reversing lever connecting link 012305
29 Clutch actuating lever pin 022535
30 Reversing lever pin spacer 012485
31 Cap for clutch actuating lever GPN 300 F19 006916
32 Clutch spring 024195
33 Reversing lever pin 012425
34 Clutch actuating cam 022525
35 Clutch actuating cam pin 022565
36 Clutch lock pusher spring 016816
37 Clutch lock pusher 022515
38 Clutch actuating connecting link 012315
39 Reversing lever pin 012465
40 Reversing lever drive pin 012435
41 Guide roller 012215
42 Jaw actuating key 012565
43 Free  cam 012295
44 Jaw actuating cam 012285
45 Upper jaw 002317
46 Lower Jam 133735
47 Cam pin for guide roller 012395
48 Rear jaw connecting plate 211237
49 Cam pin spacer 012475
50 Pin snap ring Ø 15 006846
51 Crankshaft pin 012385
52 Spring - rear  block 006397
53 Short cam pin - rear  block 012415
54 Front jaw connecting plate 211227
55 Spring - front block 002027
56 Long cam pin - front block 012405

57 Drawn cup needle roller bearings INA HK2018-RS with 
open ends 184186

58 Drawn cup needle roller bearings INA BK2018-RS with 
closed end 184196

Manual Lifting / Tirfor® / TU32

M
an

ua
l L

ift
in

g
TU

32



www.tractel.com REF 14/11 - 11/18
16

Tirfor® TU32 TABLE 2

Tirfor® TU32 TABLE 3

Description Code

Sub assembly casing complete contains:
1 right casing (N° 1), 1 left casing (N° 17), 
1 set  of screws (code  006427), 
1 Tirfor large size plate (N° 11),
1 instruction plate (N° 4) and 1 name plate (N° 15)

010647

Set of screws for casing contains:
1 screw (N° 13), 2 screws (N° 14), 8 screws (N° 16),
5 nuts (N° 2), 13 washers (N° 3) and 1 spacer (N° 5)

006427

Sub assembly jaw contains:
2 upper jaws (N° 45)
and 2 lower jaws (N° 46)

006417

Sub assembly pin snap ring / washers contains:
4 pin snap ring Ø15 mm (N° 50), 8 pin snap rings Ø9 mm (N° 23), 
6 pin snap rings Ø 8 mm (N° 26) and 4 washers (N° 27)

006407

Set of 10 safety shear pins (N° 7) 004167

Set of 10 caps (N° 31) 006567

Sub assembly bearings / connecting plates complete contains :
1 set of drawn cup needle roller bearings (code  182978),
1 rear jaw connecting plate (N° 48),
1 front jaw connecting plate (N° 54)

182988

Sub assembly anchoring block complete / connecting 
plates complete contains:
1 anchoring clamp (N° 20),
1 rear jaw connecting plate (N° 48),
1 front jaw connecting plate (N° 54)

182998

Set of drawn cup needle roller bearings contains:
4 drawn cup needle roller bearings with open ends (N° 57)
4 drawn cup needle roller bearings with a closed end (N° 58)

182978

Part Number Replacement of defectives parts Instructions

20** Anchoring clamp Use the sub assembly code 182998

48** Rear jaw connecting plate Use the sub assembly code 182988

54** Front jaw connection plate Use the sub assembly code 182988

57** Drawn cup needle roller bearings with open ends Use the sub assembly code 182988 

57*** Drawn cup needle roller bearings with open end Use the sub assembly code 182978 

58** Drawn cup needle roller bearings with closed end Use the sub assembly code 182988 

58*** Drawn cup needle roller bearings with closed end Use the sub assembly code 182978 

** Serial N° before 1312001
*** Serial N° after 1312001

**

**

***

Caution: replacement of the bushings may require 
replacement of a sub-assembly of parts in accordance with 

the serial number of the unit (see table 3)

Manual Lifting / Tirfor® / TU32

Manual Lifting / Tirfor® / TU32

M
an

ua
l L

ift
in

g
TU

32



www.tractel.comREF 14/11 - 11/18
17

Tralift™ Hand chain block

Label kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57512 57522 57532 57542 57552 57562 57572 57582 57592

Hand wheel  
cover kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f. 

Code 57602 57612 57622 57632 57612 57642 57652 57652 57662

Side cover kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57732 57742 57752 57762 57772 57782 57792 57792 57802

Brake 
cover kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57672 57682 57692 57702 57682 57692 57712 57712 57722

Manual Lifting / Tralift™ / Hand chain block

NEW TraliftTM Range

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k



www.tractel.com REF 14/11 - 11/18
18

Tralift™ Hand chain block
Manual Lifting / Tralift™ / Hand chain block

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k

Load limiter kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f. 

Code 57312 57322 57332 66942 57322 57332 66702 66702 57342

Brake kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f. 

Code 57382 57392 57852 66732 57392 57402 66742 66742 57412

Brake disk kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f. 

Code 57352 57362 66712 66712 57362 66712 66722 66722 57372

Hand wheel kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57812 57822 57832 66842 57822 57832 66852 66852 57842

NEW TraliftTM Range



www.tractel.comREF 14/11 - 11/18
19

Tralift™ Hand chain block
Manual Lifting / Tralift™ / Hand chain block

NEW TraliftTM Range
11.3	

11	

28.9

28.4
28.7 28.6

29.229.1
29

28.5	

28.3	28.4	

11	

28.8
28.3

Top hook 
assembly Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57862 57872 57882 57892 57902 57912 57922 57932 57942

Chain kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f. 

Code 58032 58042 58052 58062 58072 58082 58092 58092 58102

Safety 
catch kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 57952 57962 57972 57982 57982 57992 58002 58012 58022

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k



www.tractel.com REF 14/11 - 11/18
20

Bearing kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 66752 66762 66772 66772 66762 66772 66862 66862 58112

Chain stop kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 66872 66882 66892 66892 66882 66892 66902 66902 58122

Chain  
sproket kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 66912 66922 58132 on  
request 66922 58132 66932 66932 58152

Tralift™ Hand chain block
Manual Lifting / Tralift™ / Hand chain block

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k

NEW TraliftTM Range



www.tractel.comREF 14/11 - 11/18
21

2t, 3t 5t Bottom 
Hook Assembly

10t Bottom 
Hook Assembly

20t Bottom 
Hook Assembly

28.8
28.9

28.5
28.4

28.3
28.2

28.6
28.7

31

29.1

0.5t, 1t, 1.5t

29

0.5t, 1t,1.5t Bottom 
Hook Assembly

31

28.628.6

28.5

28.4
28.3

28.9
28.8

28.7 28.2

28.3
28.4

28.5
28.10

28.6 28.7
28.8

28.931

28.2

Side plate kit Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 58162 58172 58182 58192 58202 58212 58222 58232 58242

Bottom hook 
assembly Description 0,5t. 1t. 1,5t. 2t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 58252 58262 58272 58282 58292 58302 58312 58322 58332

26	
26.1	

Tralift™ Hand chain block
Manual Lifting / Tralift™ / Hand chain block

NEW TraliftTM Range

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k



www.tractel.com REF 14/11 - 11/18
22

Pin kit Description 2t. 2f. 3t. 2f. 5t. 2f.

Code 58422 58432 58442

Tralift™ Hand chain block
Manual Lifting / Tralift™ / Hand chain block

M
an

ua
l L

ift
in

g
H

an
d 

ch
ai

n 
bl

oc
k

NEW TraliftTM Range

Gear kit Description 0,5t. 1t. 1,5t. t. 1f. 2t. 2f. 3t. 2f. 5t. 2f. 10t. 4f. 20t. 8f.

Code 58342 58352 58362 58372 58382 58392 58402 58402 58412



www.tractel.comREF 14/11 - 11/18
23

Side cover kit Description 0,5t. 

Code 67132

Side cover kit Description 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 53272 53272 53282 53292 53292 53292

Gear kit Description 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 53302 53302 53312 53322 53322 53322

Side plate kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67162 53362 53362 53372 53382 53382 53382
Code NJ serial from JB28254 70852 70862 70862 70872 70882 70882 70882

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

Bearing kit Description 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 53332 53332 53342 53352 53352 53352

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s

NEW BravoTM Range



www.tractel.com REF 14/11 - 11/18
24

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s

Chain  
sprocket kit Description 0,5. t.

Code 67172

Chain 
sprocket kit Description 0,75. t. 1t. 1,5t. 3t. 6t. 9t.

Code 53392 53392 53402 53412 53412 53412

Brake kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67182 66782 66782 53422 66792 66792 66792

Code NJ serial from JB28254 70892 70902 70902 70912 70922 70922 70922

NEW BravoTM Range

Brake disc kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67192 66802 66802 66812 66822 66822 66822

Code NJ serial from JB28254 67192 70942 70942 70952 66822 66822 66822



www.tractel.comREF 14/11 - 11/18
25

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

Brake cover kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67202 53432 53432 53442 53452 53452 53452
Code NJ serial from JB28254 67202 70932 70932 70962 53452 53452 53452

25
26
27

3
Change over 
wheel kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 67212 53462 53462 53472 53482 53482 53482

Rubber grip kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 67242 53542 53542 53552 53552 53552 53552

Label kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67252 53562 53572 53582 53592 53602 67262
Code NJ serial from JB28254 72042 72052 72061 72072 72082 72092 72102

Handle kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code NJ serial before JB28254 67222 53492 53502 53512 53522 53532 67232
Code NJ serial from JB28254 70972 70982 70992 72002 72012 72022 72032

2.1	

40

32
31

2

39 32 33
28

33

NEW BravoTM Range

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s



www.tractel.com REF 14/11 - 11/18
26

Load wheel kit Description 0,5. t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 67272 66832 66832 53612 53622 53622 53622

Chain guide kit Description 0,5. t.

Code 67282

Chain guide kit Description 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 53632 53632 53642 53652 53652 53652

Chain stop kit Description 0,5t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 67292 53662 53662 53672 53682 53682 53682

Top hook kit Description 0,5t. 0,75t. 1t. 1,5t. 3t.

Code 67302 53692 53702 53712 53722

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s

NEW BravoTM Range



www.tractel.comREF 14/11 - 11/18
27

NEW BravoTM RangeTop hook kit Description 6t.

Code 53732

Top hook kit Description 9t.

Code 67312

Safety catch kit Description 0,5t. 0,75t. 1t. 1,5t. 3t. 6t. 9t.

Code 67322 53742 53752 53762 53772 53782 67332

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s



www.tractel.com REF 14/11 - 11/18
28

Bottom 
hook kit Description 0,5t. 0,75t. 1t. 1,5t. 3t.

Code 67342 53792 53802 53812 53822

Bottom 
hook kit Description 6t.

Code 67582

Bottom 
hook kit Description 9t.

Code 67352

Bravo™ Ratchet Lever Hoists
Manual Lifting / Bravo™ / Ratchet Lever Hoists

M
an

ua
l L

ift
in

g
R

at
ch

et
 L

ev
er

 H
oi

st
s

NEW BravoTM Range

* See nota page 23



www.tractel.comREF 14/11 - 11/18
29

64
63

2
2

2
2

62

5
5

5

61
60

59
58

66

65
57

47

78 77 76 75 74 73 72 71 6970

68
67

68

48
49

50

51
52

50

53
54

55
56

1
9

2
2

3
6

4

5
7

7

8
13

11
10

12
16

15
14

18
17

19
21

20
22

25

33

35
34

323129 302826 27

24

46
45

38
-3

9

38
-3

9

43 4442

38
41

40 40

37

23

36

Minifor TR 10 - ø 6,5 mm 
Spare parts

group : 1zy
ref. : -
rev. n° : 01
date :2012

M
IN

IF
O

R
 T

R
 1

0 
 5

0 
H

Z/
60

 H
Z 

- 1
15

 V
 - 

23
0 

V 
 ø

 6
,5

 m
m

Spare parts

 M
od

el
 b

ef
or

e 
20
01

 M
od

el
 1

15
 V

 o
nl

y
34

33
36

38
 - 

39
38

 
39

40

85

79

81

82
83

84

80

Motorised Lifting / Minifor™ / TR10

Minifor™ TR10

M
ot

or
is

ed
 L

ift
in

g
TR

10



www.tractel.com REF 14/11 - 11/18
30

Part Number Description Code

1 Clamping arm complete 018567

2 Needle socket DB 10 x 14 x 10 P 009256
3 Colourless cap GPN 300 F5 KAPSTO 001156 

4
Central level 19/35 teeth 50 Hz 060405 
Central level 19/35 teeth 60 Hz 016505 

5 Thin counter plate external Ø 20 mm 060495
6 Outer ring Ø 30 mm 016306
7 Bearing Ø 30 x 55 x 13 60062RS 010036
8 Inner ring Ø 55 mm 009836
9 Drive pulley for wire rope Ø 6,5 mm 016755
10 Drive pulley spacer tube 060435
11 Wear strip TR 10 - TR 30 060645
12 Pulley casing TR 10 - TR 30 motor / brake F.I.R. 016425
13 Hook TR 10 022187
14 Screw F/90 M4 x 6 027686
15 Hook spacer *
16 Bearing Ø 15 x 35 x 11 6202 2RS 046186
17 Carrying handle 060445

18

Motor / brake F.I.R GR 71B 230 V - 5O Hz 0,37 028488
Motor / brake F.I.R GR 71B 230 V - 6O Hz 0,37 084246 
Motor / brake F.I.R GR 71B 115 V - 5O Hz 0,37 028498 
Motor / brake F.I.R GR 71B 115 V - 6O Hz 0,37 028508 

19 Motor / brake fixing brace F.I.R. GR71B 0,37 KW *
20 Nut HM5 *
21 Washer JZ5 007326
22 Fan for motor / brake F.I.R GR71B 0,37 KW 013136
23 Fan cover for motor / brake F.I.R GR71B 0,37 KW 013146
24 Fan cover cap for motor / brake F.I.R. GR71B 013166
25 Screw CM 4 x 8 107940
26 Screw HM 5 x 45 038416

27 
Terminal box + cover + screw for moto / brake F.I.R 130866
Terminal board 084416

28 Cover and motor / Brake F.I.R. GR71B fixing device 016445

29 Electric box TR10/30 and motor/Brake F.I.R GR71B cover 016465

30 Screw CHc M4 x 25 088946
31 Neoprene joint Ø 4 mm 023821
32 Fuse 2A 250V - Ø 5 x 20 mm 021906
33 Junction block ENTRELEC 115 13 106 013276
34 End connecting plate ENTRELEC 11862427 013286
35 Reversing contactor LC2K0910E7-230 V > 2001 060436

36 
Contactor LC 1 K 0910 M7 230 V 060356
Contactor LC1 - k1210 F7 115 V 082906

37 Grommet Conducto RE 2001 13 007546
38 Screw CB M3 x 10 Taptite 001676
39 Washer M3N 064026

* not available

TABLE 1

Motorised Lifting / Minifor™ / TR10

Minifor™ TR10 
M

ot
or

is
ed

 L
ift

in
g

TR
10



www.tractel.comREF 14/11 - 11/18
31

Part Number Description Code

40 Contactor supported by rail length 98 mm 016485
41 Permanent capacitor 25 MF (model 230 V only) 041356
42 Nut HM3 087636
43 Washer AZ3 000486
44 Electric box 060515
45 Screw THE M5 x 15 Taptite 000866
46 Short lever mini-contact breaker 042436
47 Screw CHc M3 x 25/12 048106
48 Grooved pin ISO 8741 Ø 5 x 14 in S 250 000916
49 Ring Permaglide PAP 0810P10 INA 016956
50 Pin mecanindus Ø 3 x 14 E 005676
51 Upper limit lever 060505
52 Lower limit lever 060635
53 Grooved nail ISO 8746 Ø 4 x 8 steel 004956
54 Upper limit lever pin 060535
55 Upper and lower limit spring 112455
56 Lower limit lever pin 060545

57 
Plug PROCONECT 2 + T - 16 A -230 V blue 017746
Plug PROCONECT 2 + T - 16 A -115 V yellow 025336

58 Telem pendant control with emergency stop 068066
59 Inside ring Ø 10 TRUARC 7015 008746
60 Cylindrical pin Ø 10 x 70 EN 28734 type A 006796
61 Level on pulley 12/33 teeth 060395

62 
Level on shafted pinion 19/40 teeth 50 Hz 060415
Level on shafted pinion 17/40 teeth 60 Hz 016495

63 Grooved pin ISO 874O Ø 6 x 24 en S 250 002867
64 Bearing 10 x 26 x 8 6000 RS1 010186
65 Outside ring Ø 10 mm 000586
66 Central bushing TR 10/30 Motor / brake F.I.R. 016475
67 Screw CHc M6 x 16 004186
68 Washer GROWER Ø 6 mm 016616
69 Screw CHc M6 x 35 - 22 007746
70 Gear casing TR10/30 motor/brake F.I.R. 016435
71 Shafted pinion 111215
72 O-ring R3 x 84 009036
73 Nut HM10 inox 032136
74 Preclamping spring 042886
75 Wire rope guide out shutter 042986
76 Wire rope guide out shutter spacer 060455
78 Mecanindus pin Ø 5 x 18 000696
79 Grooved pin ISO 8745 Ø 5 x 50 or S 250 000706
80 Permanent capacitor 65 MF model 115 V only 086066
81 Screw H M 6 x 10 model 115 V only 087356
82 Capacitor base model 115 V only 018527
83 Nut HM 8 model 115 V only 000276
84 Washer AZ 8 model 115 V only 000506
85 Nut HM 6 model 115 V only 000266

86 
Reversing contactor LC 2 K 0910 M7 230 V > 2001 060466
Reverser contactor LC2-K1210 F7 115 V > 2001 082886

TABLE 2

Motorised Lifting / Minifor™ / TR10

Minifor™ TR10 

M
ot

or
is

ed
 L

ift
in

g
TR

10



www.tractel.com REF 14/11 - 11/18
32

Motorised Lifting / Minifor™ / TR30

Minifor™ TR30

65

4
1

64

1

63

4
1

6
1

4

62
61

60

66

72 6770
69

68

69
71737476 757779 78

11
2

1
1

7
1

3

4

5

6

8

1
4

9
10

22
13

7

12
14

1

15
19

17
16

18
20

21
23

24

59

37 48

38 42

4746454443
4040

-4
1

40
-4

1

26

3635
343332312928

27

30

25

39

49
50

51

52

53
54

56
55

57
58

52

Minifor TR 30 - ø 6,5 mm
- Spare parts

group : 1zy
ref. : -
rev. n° : 01
date :2012Spare parts

M
IN

IF
O

R
 T

R
 3

0 
 5

0 
H

Z/
60

 H
Z 

- 1
15

 V
 - 

23
0 

V 
 ø

 6
,5

 m
m

 M
od

el
 1

15
 V

 o
nl

y

80

82

83
84

85

81

 M
od

el
 b

ef
or

e 
20
01

34

33
36

38
 - 

39
38

 
39

40

86

M
ot

or
is

ed
 L

ift
in

g
TR

30



www.tractel.comREF 14/11 - 11/18
33

TABLE 1

Motorised Lifting / Minifor™ / TR30

Minifor™ TR30 
Part Number Description Code

1 Needles socket 009256
2 Clamping arm complete 018567
3 Central level 13/39 teeth 50 Hz 060575

Central level 13/41 teeth 60 Hz 016525
4 Metal Carrying Box Ø external 20 mm 060495
5 Outer ring Ø 30 mm 016306
6 Level on pulley 060565
7 Bearing 010036
8 Inner ring 009836
9 Cylindrical pin 006786
11 Drive pulley for wire rope ø 6,5 mm 016755
12 Drive pulley spacer tube 060435
13 Wear strip 060645
14 Pulley casing 016425
15 Swivel Hook 022187
16 Screw 027686
17 *
18 Ball Bearing Ø 15 x 35 x 11 6202 2R5 046186
19 Carrying handle 060445

20

Motor/brake F.I.R GR71B 230V 50 Hz 0,37Kw 028488
Motor/brake F.I.R GR71B 230V 60 Hz 0,37Kw 084246
Motor / brake F.I.R GR 71B 115 V - 5O Hz 0,37 KW 028498
Motor / brake F.I.R GR 71B 115 V - 6O Hz 0,37 KW 028508

21 Motor/brake fixing brade *
22 Nut *
23 Washer JZ 5 007326
24 Fan for motor/brake 013136
25 Fan cover for motor/brake 013146
26 Fan cover cap for motor/brake 013166
27 Screw 107940
28 Screw 038416

29 
Terminal box + cover + screw for moto / brake F.I.R 013086
Terminal board 084416

30 Cover and motor/brake fixing device 016445
31 Electric box and motor/brake cover 016465
32 Screw CHc m 4 x 25 088946
33 Neoprene joint ø 4 mm 023821
34 Fuse 2 A - 250 V - Ø 5 x 20 021906
35 Junction block 013276
36 End connecting plate 013286
37 Telemecanique reversing contactor 060466

38 
Telemecanique contactor (model 230 V) 060356
Telemecanique contactor (model 115 V) 082906

39 Conducto grommet 007546

M
ot

or
iz

ed
 L

ift
in

g
TR

30



www.tractel.com REF 14/11 - 11/18
34

Part Number Description Code

40 Screw 001676
41 Washer M 3 N 064026
42 Rail supported contactor, length 98 mm 016485
43 Permanent capacitor 041356
44 Nut 087636
45 Washer 000486
46 Electric box 060515
47 Screw 000866
48 Short lever mini-contact breaker 042436
49 Screw 048106
50 Grooved pin 000916
51 Permaglide Bush 016956
52 Mecanindus pin 005676
53 Upper limit lever 060505
54 Lower limit lever 060635
55 Grooved pin 004956
56 Upper limit lever pin 060535
57 Upper and lower limit spring 112455
58 Lower limit lever pin 073487

59 
Plug Proconect 2 + T - 16 A - 230 V blue 017746
Plug Proconect 2 + T - 16 A - 230 V yellow 025336

60 Pendant control with emergency stop 068066
61 Inner ring Ø 10 mm 008746
62 Cylindrical pin 006796

63 
Level on shafted pinion 060585
Level on shafted pinion 016515

64 Grooved pin ISO 8740 Ø 6 x 24 en S 250 002876
65 Ball Bearing Ø 10 x 26 x 8 6000 RS1 010186
66 Outer ring Ø 10 mm 000586
67 Central bushing 016475
68 Screw 004186
69 Washer Ø 6 mm 016616
70 Screw 007746
71 Gear casing 016435
72 Pinion 111215
73 O-ring R3 x 84 009036
74 Brake nut 032136
75 Preclamping spring 042886
76 Wire rope guide blocking mechanism 042986
77 Wire rope guide blocking mechanism 060455
78 Mecanindus pin 000696
79 Grooved pin 000706
80 Permanent capacitor 65 MF model 115 V only 086066
81 Screw H M 6 x 10 model 115 V only 087356
82 Capacitor base model 115 V only 018527
83 Nut HM 8 model 115 V only 000276
84 Washer AZ 8 model 115 V only 000506
85 Nut HM 6 model 115 V only 000266

86
Reversing contactor LC 2 K 0910 M7 230 V before 2001 060466
Reverser contactor LC2-K1210 F7 115 V before 2001 082886

TABLE 2

Motorised Lifting / Minifor™ / TR30

Minifor™ TR30 
M

ot
or

is
ed

 L
ift

in
g

TR
30



www.tractel.comREF 14/11 - 11/18
35

Motorised Lifting / Minifor™ / TR30S-TR50

Minifor™ TR30S-TR50
2

1
3

5
6

7

4
4

8
9

10

11

12

11

13
14

15
16

17
18

19
20

21
22

23
24

25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46

47
48

49
50

51
52

53
54

55
56

58
59

60
61

717273747576777879808182838485

62
57

66
67

68
69

70
57

63
64

65

86 87 88

(M
od
èl

e 
CE

 u
ni

qu
em

en
t

CE
 m

od
el

 o
nl

y

M
in

ifo
r T

R
30

S/
50

 1
15

/2
30

/4
00

V 
50

/6
0H

z

25
/1

0/
20

16

M
ot

or
is
ed

 L
ift

in
g

TR
30

S-
TR

50



www.tractel.com REF 14/11 - 11/18
36

Part Number Description Code

1 Gearbox casing 100195
2 Swivelling hook 0,8 t black 022187
3 Suspension hook fixing spacer 016635
4 Thin counter plate CP10 22 042596
5 Socket HK 10X15 INA 013336

6 

1st stage pinion 50 Hz TR 30 S 112155
1st stage pinion 60 Hz TR 30 S 112245
1st stage pinion 50 Hz TR 50 112305
1st stage pinion 60 Hz TR 50 112365

7 

Pulley drive pinion 60 Hz TR30S 016655
Pulley drive pinion 60 Hz TR 50 016705
Pulley drive pinion 50 Hz TR 50 016715
Pulley drive pinion 50 Hz TR 30 S 016735

8 Pin CYL AC 10X110 EN28734 TYP A 006816
9 Bearing 6006 2RS 30X55X13 010036

10 
Drive pulley for rope Ø 6,5 mm 500KG 016665
Drive pulley rope Ø 6,5 mm 300KG 016555

11 Bearing 6306 2RS1 30X72X19 048276
12 Snap ring Ø 32 mm 084476
13 Machined casing cover 100205
14 Screw H M12X65/30 ZINGUEE 000086
15 Carrying handle 016615
16 Screw CHC M6X30 087476
17 Flange for motor F.I.R. GR90 TR30S/50 016625
18 Screw CHC M6X20 158640
19 Ball bearing 6205 Rs1 25x52x15 025066

20 

Brake motor FIR GR90S 230 V 50 Hz 1 ph. 190488
Brake motor FIR GR90S 230 V 60 Hz 1 ph. 190508
Brake motor FIR GR90S 115 V 50 Hz 1 ph. 190468
Brake motor FIR GR90S 115 V 60 Hz 1 ph. 190478
Brake motor FIR GR90S 230/400 V 50/60 hz 3 ph. 190498

21 Nut H M5 zingué 005896
22 Washer J Z5 007326
23 Fixing rods for motor FIR GR90S 013096
24 Fan cover for motor FIR GR90S 013076
25 Fan cover cap for motor FIR GR90S 013106
26 Fixing screw for fan cover CB M4x10 013296
27 Screw H M5X45 108120
28 Fan for motor Fir GR90S 1,1 kW 013066

29 
Terminal box with cover and screw GR71/80/90 1 ph. 013086
Terminal box with cover and screw GR71/80/90 3 ph. 013126
Terminal board 084416

30 

Permanent capacitor-80MF 250V 416.04.76.14 DUCAT (115V) 013256
Permanent capacitor 100MF400V 4.16.10.51.46 DUCA (115V) 013266
Permanent capacitor -70MF 400V 416.10.67.14 DUCA (230V 60 Hz) 023526
Permanent capacitor 60MF 400V-416.10.61.14 DUCA (230V 50 Hz) 086056

31 Brass cable gland PE 21 009836

32 
Pinion shaft 300KG 50/60HZ 112135
Pinion shaft 500KG 50HZ 112325
Pinion shaft 500 kg 60 hz 112385

33 Phosphated wear trip 102695
34 Screw BHC M5X8 CLASS 10/9 ISO 7380 083376
35 O ring 3XD INT 126 NYTRIL 70SHO 013216
36 Upper limit switch lever 016595
37 Lower limit switch lever 016585
38 Bushing METAFRAM FP15 D8/12X12 006766
39 Grommet DK 11/18/22-4 PVC S.E.S. 013196
40 Grommet DA 80/110/40 PVC S.E.S 199416
41 Preclamping spring 111155

TABLE 1

Motorised Lifting / Minifor™ / TR30S-TR50

Minifor™ TR30S-TR50 
M

ot
or

is
ed

 L
ift

in
g

TR
30

S-
TR

50



www.tractel.comREF 14/11 - 11/18
37

Part Number Description Code

42
Power cable gland 50Hz 085236
Power cable gland 60Hz 007546
Power cable gland TUK 007176

43
Order cable gland 50Hz 085236
Order cable gland 60Hz 007546
Order cable gland TUK 101356

44 O ring 1XD INT 6 NYTRIL 70SHORE 013206

45

Plug 2+T 20A 125V HUBBELL 2311 - 115V 60 Hz 1 ph. 041426
Plug 3 POL.20A.250V N.231A HUBBEL - 230V 60Hz 1ph. 023696
Plug 3+T 20A 250V HUBBELL 2421 - 230V 60Hz 3ph. 084636
Plug 3+T 20A 480V HUBB. 2431-400V 3ph. (TR30S 60Hz) 084646

46
Control box with emergency stop 068066
Telem pendant control with emergency stop UL/CSA 113126

47
Male plug 2+T 115V 16A 013-4 - 115V 50Hz 1ph. 025336
Male plug 2+T 16A CE BLEU 013-6 - 230V 50Hz 1ph. 017746
Male plug 3+N+T 16A 7015-6-400V 3ph. (TR30S 50Hz/TR50) 025346

48
Female plug 2+T 110V 16A 213-4 - 115V 50Hz 1ph. 084716
Female plug 2+T 16A CE PROCONECT 213-6 - 230V 50Hz 1ph. 028396
Female plug 3+N+T 16A 215-6-400V 3ph. (TR30S 50Hz/TR50) 010046

49 Grooved pin - ISO 8745 5X50  S250 000706
50 Wire rope guide out shutter 121295
51 Pin MECANINDUS 5X18  E 000696
52 Clamping arm model 2002 100017
53 Neutral sectionable 199406
54 Phase controller 380 V simplified 024206
55 Junction block -011565725 SECTION-ENTRE 013276
56 End plate 11695115-ENTRELE 013286
57 Fuse 250V 2A D5X20 ENTRELEC829100 021906

58
Reverse contactor TELE LC2-K0910 E7-400V 3ph. 060436
Reverse contactor TELE LC2-D1801 FE7 - 115V 1ph. 082866
Reverse contactor TELE LC2-K1210 M7 - 230V 1ph. 082876

59 Transformer -EIF30 220/380-48V BE 30VA RAH - 3ph. 010356

60
Contactor TELE LC1-K0910 E7-400V 3 ph. 060386
Contactor TELE LC1-D1810 FE7 -115V 1 ph. 082896
Contactor TELE LC1-K1210 M7 -230V 1 ph. 082916

61 Gearbox casing plate 132875
62 Screw FHC M5X18 F/90° 013316
63 Support rail for contactors LG 5 112465
64 Support rail for contactors LG 114 112475
65 Support sheet TR30S/50 199496
66 Fuse holder support 250V 199356
67 Fuse holder support 500V 199376
68 Fuse 6,3x32 - 500V 199396
69 Fuse holder cap 250V 199366
70 Fuse holder cap 500V 199386
71 Axle for lower limit switch lever TR30S/50 073567
72 Axle for upper limit switch lever.TR30S/50 073557
73 Washer AZ 3 000486
74 Screw CHC M3X20/14 087416
75 Micro switch TS845N20(T-A) 042436
76 Casing plate seal TR30S/50 112115
77 Bearing 6202 2RS 15X35X11 046186
78 Internal snap ring Ø 35 mm 010206
79 Cap D35X8 YR593835X8 N70 084006
80 Cap ET D42X9,5 YR593842X9,5 N70 084016
81 Screw CHC M6X10 088896
82 Washer for bearing TR30S/TR50 112195
83 Internal snap ring Ø 42X1,75 mm 016466
84 Ball bearing D15X42X19 3302A-2RS1 085326
85 Screw CHC M8X80/25 002356
86 Screw CHC M6x45 029456
87 Washer M6 000456
88 Reinforcement spacer 017815

Label batch D3-F1-F2-F3-K1-K2-K3-S2 199426
Electrical danger symbol label 102625

TABLE 2

Motorised Lifting / Minifor™ / TR30S-TR50

Minifor™ TR30S-TR50 

M
ot

or
is
ed

 L
ift

in
g

TR
30

S-
TR

50



Tractel UK Ltd.
Old Lane, Halfway
Sheffield S20 3GA
UNITED KINGDOM

Technical Support and Sales Office 
	

Tel: 0114 248 22 66  
Email: sales.uk@tractel.com




